
REPUBLIC OF KENYA 

 MINISTRY OF WATER & IRRIGATION 

COAST WATER SERVICES BOARD (CWSB) 

ENVIRONMENTAL AND SOCIAL IMPACT ASSESSMENT PROJECT 

REPORT 

FOR 

IMPROVING THE EXISTING STORM WATER OUTLETS, OUTFALL AND 

COMBINED SEWER OVERFLOWS IN MOMBASA ISLAND 

Works carried out under 

Contract No.: CWSB/WaSSIP-AF/C/37/2016 

Report Prepared by: 

 Zamconsult Consulting Engineers 

FEBRUARY 2017 

SFG3071
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed



Zamconsult Consulting Engineers  February 2017 

Environmental & Social Impact Assessment Project Report for 
[...]
including Mombasa island. In order to meet this goal, Mangat I.B. Patel a consulting firm based 

in Kenya was contracted by Coast Water Services Board to prepare a Waste Water Masterplan 

for Mombasa and several Other Towns. The section below highlights the objectives of the 

Waste Water Masterplan as well as the recommendations that will be implemented. 

 

2.2.1 Proposed Plans for Mombasa Island with Regards to Sanitation in Accordance 

to the Waste Water Masterplan 

 

Mangat I. B. Patel, an engineering consulting firm, was contracted by CWSB to carry out a 

waste water master plan for Mombasa County. The Waste Water Masterplan is aimed at 

preparing a sustainable waste water management system as well as propose an institutional 

framework for managing the proposals. 

A condition survey of the area had the following results: 

i. The Kizingo Wastewater Treatment Plant (WWTP), capacity 3,400m3/day and 

pumping infrastructure conveying sewage flows from the old Town on Mombasa Island 

are inoperable and have been in this condition for over 10 years. In addition the design 

for the treatment plant is outdated and cannot be considered for rehabilitation due to the 

need for a larger amount of land to achieve the design standards. 

ii. The storm water infrastructure serving Mombasa Island are being used to collect waste 

water and these flows discharge directly to the littoral zone surrounding the Island 

without any treatment. 

Based on this the Consultant proposed long term measures for sanitation which will require 

significant time to be realized. It is therefore prudent to undertake immediate short-term 

measures aimed at improving sanitation standards within the island while awaiting the 

implementation of the Master Plan recommendations. The short term measures will have the 

highest impact within the least time, in preparation for the long term measures, without 

requiring a change in the institutional framework within the area. 

 

1) Proposed Short Term Measures 

The design consultant has prepared the following immediate measures to be undertaken to 

improve the sanitation within Mombasa Island, these will be achieved in five years: 

i. Improving the existing storm water outlets, the outfall at Kizingo and CSOs in 

Mombasa Island (for which this ESIA report is presented) 

ii. Rehabilitation of the Kipevu Waste Water Treatment Plant and Immediate Works in 

West Mainland 

iii. Construction of ablution blocks 

iv. Construction of sludge management facilities 

These measures will be the first step in a series of events that will meet the ultimate goal of 

improving the sanitation in Mombasa. 



Zamconsult Consulting Engineers  February 2017 

Environmental & Social Impact Assessment Project Report for 
Improving the Existing Storm Water Outlets, Outfalls and Combined Sewer Overflows in Mombasa Island   2-2 

2) Proposed Long Term Measures 

The main long term measures will involve the establishment of a working waste water 

treatment plant as well as the rehabilitation and expansion of the sewerage network for 

Mombasa Island. These expect to be achieved in the year 2040 

This rehabilitation will ensure that there will be a separate sewerage and storm water network 

for transmission of waste water and storm water respectively. After the establishment, there 

will be an exercise to disconnect all illegal connections on the storm water network to allow 

for proper functioning of the storm water outlets.  

The proposed future treatment plant for Mombasa Islandwill be in Nguu Tatu located within 

reclaimed land within Mombasa North Mainland. Waste Water will be conveyed to the 

treatment works via pumping stations some of which will be located at the outlet sites, Kizingo 

and CSOs. 

The Waste Water Treatment Masterplan has also prepared an institutional framework that will 

be capable of handling the changes. 

2.3 PROJECT COVERED BY THE ESIA 

This ESIA report covers the improvements that will be made to the storm water outlets, the 

existing outfall and Kipevu and the existing CSOs.  

2.4 OBJECTIVES OF THE PROJECT 

The proposed project is the first step in a series of actions to improve the sanitation of Mombasa 

Island.  

2.4.1 Immediate objectives of improving the Storm Water Outlets, Outfall and 

Combined Sewer Overflows in Mombasa Island 

The improvement of the storm water outlets, outfall and the combined sewer overflows in the 

short term will remove floatables (made up of predominantly plastics, branches, etc.) and grit  

from storm water and wastewater flowing into the Indian Ocean, and discharge at the low water 

mark of the Indian ocean thus improving the aesthetic of the Indian Ocean as well as have a 

positive impact on the marine biodiversity that are getting choked by the floatables making 

their way into the Indian Ocean. 

2.4.2 Long Term objectives of improving the Storm Water Outlets and Combined 

Sewer Overflows in Mombasa Island 

The long term objectives will be to have a completely separate  stormwater and the wastewater 

system and to connect the sewer system to a well-functioning wastewater treatment plant at 

Nguu Tatu located in the Northmainland. The proposed improvements to the stormwater 

outfalls will then only remove floatables and screenings during stormwater events, while the 

improvements on the to the CSOs and outfall will only remove screenings and grit from the 

diluted wastewater in the case the sewer system would overflow because of too much 

stormwater entering into the sewer system, during the dry weather the CSOs and outfall will 

pump all the waste water to the waste water treatment plant. The storm water will be discharged 

into the Indian Ocean via a pipe that will discharge at the low water mark of the Indian Ocean/ 



Zamconsult Consulting Engineers  February 2017 

Environmental & Social Impact Assessment Project Report for 
Improving the Existing Storm Water Outlets, Outfalls and Combined Sewer Overflows in Mombasa Island   2-3 

2.5 DESIGN COMPONENTS 

This chapter describes  the design criteria used to design the improvements as well as the design 

itself of the storm water outlets and the combined sewer overflows. The major criteria that was 

looked at was the flows into the Indian Ocean from each of the discharge points, with all the 

facilities designed to hold the capacities and remove all floatables and grit from the storm 

water: 

2.5.1 Storm Water Outlets Design Criteria 

The design of the improvements to the existing storm water outlets is based on a purely storm 

water network system, with the headworks designed to adequately convey and remove 

floatables and grit. 

The storm water component of the wet weather flow for individual drainage areas identified in 

figure 2.2 have been determined based on the rational formulae given by the expression: - 

𝑄 = 𝐶 𝑥 𝐴 𝑥 𝑖 (𝑅𝑎𝑡𝑖𝑜𝑛𝑎𝑙 𝐹𝑜𝑟𝑚𝑢𝑙𝑎) 

Where: -  

Q = Storm water run-off in m3/s  

C = Run-off coefficient (Ranging from 0.70 – 0.95 for concrete pavements)  

i = Rainfall intensity in mm/hr (Read from Rainfall Atlas for nearest Station)  

A = Gross contributing area (Ha) i.e. area of drainage area 

For economic considerations with adequate provisions for conveyance of storm water flows, a 

5-year storm was adopted and values presented in the table below. 

Table 2-2: Estimated Storm Water Peak Flows for the Drainage Areas 

Contributing 

Drainage Area 

Area (Ha) Storm Duration 

(min) 

5 Year Design Storm 

Flow (m3/day) 

1 & 2 125.5 120 7.47 

9 171.87 120 8.23 

10 83.07 120 3.98 

5 220.04 120 10.53 

7 39.79 120 1.9 

11 132.25 120 6.33 

8 37.37 120 1.79 

12 34.7 120 1.66 

6 115.21 120 5.51 

4 148.6 120 7.11 

3 53.07 120 2.54 

 



Zamconsult Consulting Engineers  February 2017 

Environmental & Social Impact Assessment Project Report for 
Improving the Existing Storm Water Outlets, Outfalls and Combined Sewer Overflows in Mombasa Island   2-4 

1) Proposed Improvements on the storm water outlets 

A standard design concept was adopted for the headworks structures at each of the storm water 

discharge Points. The headworks structure has been designed to provide preliminary treatment 

to the wastewater through screening and grit removal. 

The headworks will comprise of the following units: -  

1. Inlet structure; - for diversion of storm water flows to the ocean, 

2. Coarse and fine screens; - for preliminary treatment of wastewater, and 

3. Grit removal chamber; - for preliminary treatment of wastewater.  

Inlet Structure 

This unit comprises of an inlet channel and an overflow weir. The inlet channel has been 

designed to convey peak wastewater flows and approximately 10% of storm water flows into 

the subsequent units of the Headworks. Once the flow builds beyond the design level, the 

overflow weir enhances diversion of storm water into an overflow chamber to a storm water 

drainage system discharging at a headwall to be located at the ocean shore. 

Fine and Coarse Screens 

From the Inlet Structure, the wastewater will enter the screening channels fitted with coarse 

and fine screens for removal of floating debris and other objects. The coarse and fine screens 

shall be of respective standard bar sizes and placed adjacent to each other, with the fine screens 

downstream of the coarse screens. The screens shall be manually cleaned type to minimize 

electro-mechanical equipment and associated costs.  

The installation of bar screens shall be carried out in such a manner that manual cleaning can 

be carried out with ease, with an operating platform across the channel width.  

A screening tray shall be provided next to the inlet structure for holding and consolidating the 

debris prior to transporting to designated collection skip. 

Grit Removal 

Due to the widely range of the combined storm-water and wastewater flow varying flow 

regimes at the different headworks, two typical Headwork arrangements based on the Grit 

Removal techniques have been adopted: - 

a) Type ‘A’ Headworks - Constant Flow Grit Removal Chamber 

For headworks handling less than 700 m3/day of peak design influent flow, a constant flow grit 

removal chambers design has been adopted. 

The constant flow grit removal chamber comprises of a rectangular grit chamber designed to 

provide 5-minute retention time. Grit and heavy particles settle by sedimentation as the 

supernatant wastewater flow over the outlet wall. An opening at the bottom of the outlet wall 

connected to drainage pipe fitted with control valve and filled with filter media allows for 

cleaning of the chamber. The chamber is manually cleaned from retained grits by stopping the 

inflow and allowing the grit collected to dry.   

2 Nr Grit Removal Chambers (Type ‘A’) will be provided for headworks with design flows 

less than 400 m3/day. For those with design flows ranging between 400 – 700 m3/day, a total 

of 3 Nr. Grit Removal Chambers (Type ‘A1’) will be provided. Both grit chambers are shown 

in the figures below: 



Zamconsult Consulting Engineers  February 2017 

Environmental & Social Impact Assessment Project Report for 
Improving the Existing Storm Water Outlets, Outfalls and Combined Sewer Overflows in Mombasa Island   2-1 

 

Figure 2-2: Type ‘A’ Grit Removal Chamber 



Zamconsult Consulting Engineers  February 2017 

Environmental & Social Impact Assessment Project Report for 
Improving the Existing Storm Water Outlets, Outfalls and Combined Sewer Overflows in Mombasa Island   2-2 

 

Figure 2-3: Type ‘A1’ Grit Removal Chamber 



Zamconsult Consulting Engineers  February 2017 

Environmental & Social Impact Assessment Project Report for 
Improving the Existing Storm Water Outlets, Outfalls and Combined Sewer Overflows in Mombasa Island   2-1 

b) Type ‘B’ Headworks - Constant Velocity Grit Removal Channel 

A constant velocity grit removal channel has been adopted for Headworks with peak design 

influent flow ranging between 700 m3/day to 5,000 m3/day.  

The venturi flume within the channel structure controls the velocity of flow in the grit removal 

channel. The parabolic shape of the channel keeps the velocity constant at 0.3m/s and ensures 

grit settling devoid of volatile suspended solids. 

The constant velocity grit removal channel is cleaned manually after closure at the channel 

inlet and providing adequate time for grit to dry.   

A standard design has been adopted, with varying dimensions to suit two general categories of 

flow regimes. For discharge points with design peak flows less than 3,000m3/day, Type ‘B’ 

Headworks Grit Removal Channel will be adopted while those with peak flows ranging from 

3,000m3/day to 5,000m3/day will be provided with Type ‘B1’Headworks. The figures below 

show the two grit removal chambers. 



Zamconsult Consulting Engineers  February 2017 

Environmental & Social Impact Assessment Project Report for 
Improving the Existing Storm Water Outlets, Outfalls and Combined Sewer Overflows in Mombasa Island   2-2 

 

Figure 2-4: Type 'B' Grit Removal Chamber 



Zamconsult Consulting Engineers  February 2017 

Environmental & Social Impact Assessment Project Report for 
Improving the Existing Storm Water Outlets, Outfalls and Combined Sewer Overflows in Mombasa Island   2-3 

 

Figure 2-5: Type 'B1' Grit Removal Chamber



Zamconsult Consulting Engineers  February 2017 

Environmental & Social Impact Assessment Project Report for 
Improving the Existing Storm Water Outlets, Outfalls and Combined Sewer Overflows in Mombasa Island   2-4 

2.5.2 Combined Sewer Overflows and Outfall Design Criteria 

The existing CSOs and the outfall at Kipevu were designed to take storm water and waste water 

as the most critical situation which is being experienced currently. Currently waste water is 

making its way into the Indian Ocean via the existing CSOs and the outfall at Kipevu, it was 

important to include the waste water flows taking the most critical situation which is occurring 

currently whereby waste water is making its way into the Indian Ocean via the CSOs and outfall 

at Kipevu. Again for purposes of this design with the long term measures of the improvements 

being made will be for a storm water situation whereby the overflows and outfalls will take the 

excess storm water and the dry weather flows will be conveyed to the treatment works via the 

pump houses. 

The waste water generation was computed for the most critical situation meaning that 100% of 

the waste water was being discharged at the CSOs. The waste water was computed as a factor 

of water usage based on the population and population growth estimates. Waste water accounts 

for 80% of the water consumption of households. the summation of the waste water computed 

and the storm water for a peak 5 year period are sumarised in the table below: 

Table 2-3: Combined Flows 

Contributing 

Drainage Area 

Area (Ha) Storm Duration 

(min) 

5 Year Design Storm 

Flow (m3/day) 

1 & 2 125.5 120 7.477 

9 171.87 120 8.268 

3 53.07 120 2.542 

 

1) Design of Improvements to Existing Combined Sewer Overflows 

the existing CSOs and the outfall at Kizingo are already equipped with grit chambers as such 

the proposed improvements will be  

 Installation of coarse and fine screens, 

 Modifications of the existing grit removal chamber (for ease of grit handling), 

 Provision for screens removal and compaction facilities, 

 Rehabilitation of existing emergency overflow, and  

 Construction of surge chamber and outfall pipe 

These will be known as the Type ‘C’ headworks which are shown in the figure below: 

 

 

 

 

 

 

 

 

 



Zamconsult Consulting Engineers  February 2017 

Environmental & Social Impact Assessment Project Report for 
Improving the Existing Storm Water Outlets, Outfalls and Combined Sewer Overflows in Mombasa Island   2-5 

 

Figure 2-6: Type 'C' Grit Chamber Modification 

2.6 OUTLET WORKS FOR ALL IMPROVEMENTS 

after the removal of floatables and grit, the storm water will be discharged into the Indian Ocean 